



**Test Report**

Number : TWNC00245289

Applicant: AeroBile, LLC  
No.20-7 Aly.19 Ln.333  
Zhongzheng Rd. Zhunan Township Miaoli  
County 350 Taiwan (R.O.C.)

Date : Mar 05, 2012

**Sample Description:**

One(1) group of submitted samples said to be :  
Item Name : 吸乳器活塞 (Breastpump Valve)  
Item No. : M004 batch 0005  
Quantity : 1 Group  
Vendor/Manufacturer : AeroBile, LLC  
Buyer's Name : Nenesupply  
Country Of Origin : Taiwan  
Goods Exported To : U.S.A.  
Date Sample Received : Feb 24, 2012  
Date Test Started : Feb 24, 2012

**Test Conducted:**

As requested by the applicant, for details please refer to attached pages.

**Conclusion:**

<u>Tested Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted Samples	Test For F.D.A. Regulation On Polypropylene - As Per U.S. 21 CFR F.D.A. Regulation Part 177.1520 Clauses (c)(1.1) And (d)	Pass

Authorized By:  
On Behalf Of Intertek Testing Services  
Taiwan Limited



K. Y. Liang  
Director

This report shall not be reproduced  
except in full, without the written  
approval of the laboratory.



Number : TWNC00245289

Test Conducted

Test For F.D.A. Regulation On Polypropylene

As per the U.S. 21 CFR Food and Drug Administration part 177.1520 clauses (c)(1.1) and (d) with modification on density and melting point.

Test Sample: Yellow Plastic

<u>Test Item</u>	<u>Result</u>	<u>Limit</u>
(A) Density (By Sink-Float Method)	0.895	0.880 - 0.913
(B) Melting Point	171°C	160 - 180°C (1.1a)
(C) Maximum Extractable Fraction In N-Hexane	0.70 % (W/W)	6.4 % (W/W)
(D) Maximum Extractable Fraction In Xylene	2.76 % (W/W)	9.8 % (W/W)

Remark : % = Percentage based on the residue by weight

End of Report

Test Conducted

Photo

